
ig 

EasySystem Stirrer Unit 

44

0

1

1

F1 F2

3; 91

6; 91

8

45; 73; 90

71 71; 90

7

17

9

19

1196

40; 71 41; 70

51

46

8

4; 29

5

56

14

13

10

76

72 78; 93; 97

71; 90 
 
 
3; 91 



I   

 
 

ADV EasySystem Stirrer Unit 

Item Description Part No. Order No.** 

 EASY 1S Powder Coating Unit- complete 002436 002436 

 EASY 2S Powder Coating Unit- complete    002437 002437 

3 Cover plate 378925 378925 

4 EasyTronic Control Unit - complete  375900 375900 

5 Blind grommet 378976 378976 

6 Gun/Hose holder 382060 375705 

7 EasyFlow Injector 377740 377740 

8 EasySelect Manual Powder Gun 380300 380300 

9 Mains cable   

 3 plug (Easy 2S) 379018 379018 

 2 plug (Easy 1S) 378992 378992 

10 Quick-release connector - red for Conveying air hose - ø 8/6 mm 261645 261645 

11 Quick-release connector - black for Supplementary air hose - ø 8/6 mm 261637 261637 

13 Tubing, red, 8mm OD, 6mm ID (conveying air) 103500* 129089* 

14 Tubing, black, antistatic, 8mm OD, 6mm ID (supplementary air) 103756* 118057* 

17 Powder hopper 366854 366854 

19 Discharge flap with clamping lever 303194 112108 

29 Grounding cable - complete 301140 301140 

40 Solid rubber wheels - ø 200 mm 260592 260592 

41 Swivel wheel - ø 50 mm 260606 260606 

44 Handle grip, round profile - ø 30 x 400 mm - black 261874 261874 

45 Grip bracket 261866 261866 

46 Cable protection sleeve - ø 14 mm 206121 206121 

51 Compressed air connection 256277 125325 

56 Elbow joint - 1/4"-ø 8 mm 254029 254029 

70 Hex. ribbed screw - M10 x 20 mm 260584 260584 

71 Hex. ribbed screw - M8 x 16 mm 261793 261793 

72 Hex. shake-proof - M8 x 12 mm 248550 248550 

73 Hex. screw - M8 x 20 mm 213934 213934 

76 Hex. ribbed screw - M5 x 12 mm 257052 257052 

78 C/sk screw - M4 x 8 mm 214647 214647 

90 Shake-proof nut - M8 mm 244449 244449 

91 Shake-proof nut - M6 mm 244430 244430 

93 Hex nut - M4 mm 205192 205192 

96 Stirrer control unit 379000 379000 

97 Spring washer - M4 mm 205680 113086 

 
*  Indicate length  required 

** Please use the “Order No.” column when placing orders  


